
Exhibit D

LINITED STATES ENVIRONMENTAL PROTECTION AGENCY
REGIONI-NEWENGLAND

I CONGRESS STREET, SUITE IIO(]
BOSTON. MASSACHUSETTS O?1 I 4-2023

FACT SHEET

DRA}'T NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM NPDES) PERMIT TO
DISCHARGE TO WATERS OF THE TIN]TED STATES.

NPDES PERMIT NO. : MA0003891

NAME AND ADDRTSS OF APPLICANT:

G€neral Electric Company
159 Plastics Avenue
Pittsfi€td. MA 01201

NA-ME AND ADDRESS OF IACILITY WTIERE DISCHARGE OCCT]RS:

Gen€ral Electric Company
159 Plastics Avenue
Pittsfield, MA 01201

RECEIVING WATERS: Housatonic River (East Branch), Unkamet Brook, and Silver Lake

CLASSIFICATION: B, Warm Water Fish€ry (Housatonic River Watershed)

I. Proposed Action, Type of Facility and Discharge Location.
[...]
standards or to carqf out the purposes and intent of the Clean Water Act. EPA believes that each
ofthese factors support the inclusion ofBMPs for GE's storm water discharges.

On September 1, 1996 EPA established an interim permitting approach for water quality-based
effluent limitations in storm water permits. Due to the nature of storm water discharges, and the
typical lack ol inlormation on which to base numeric water quality-based effluent limitations,
EPA established a permitting approach using best management practices in first-round storm
water permits, and where necessary, expanded or better tailored BMPs in subsequent permits to
provide for the attairxnent ol water quality standards. This permitting approach also emphasizes
that each storm water permit should include a coordinated and cost-effective monitoring program
to detemine the extent to which the permit provides lor attainment of applicable water quality
water qualitv stardards.



5 .

Although many ofthe storm water discharges from the GE site have been regulated under
previous permits, EPA does not believe it has sufficient information at this time to establish
numeric limits on the storm water discharges. Until recently, maay ofthe storm drain discharges
covered by the permit also contained industrial process discharges, and monitoring was not
required to be conducted during wet weather. Also, site remediation activities conducted under
the consent agreement and other improvements have generally reduced PCB concentrations in
discharges, and the wet weather data which has been collected has shown a wide variability in
effluent PCB concentrations.

Therefore, EPA has not included numeric effluent limitations for PCBS in storm water discharges,
but has required BMPs in order to meet water quality standards. A stotm water pollution
prevention plan (SWPPP) is required for the entire site, and expanded BMPs, including activities
such as catch basin and manhole cleaning, collection system inspection, and treatment
enhancement, have been required in areas which have historically shown higher effluent
concentrations olPCBs, including runoff areas 001, 005, 006, and 007.

The specific expanded BMPs may be found in Section D, and are also discussed in the
descriptions of each outfall in Section C.5.

Descriotion ofDrainase Areas. Treatment Svstems. and Discharse from each Outfall

Drainage Basin 001

Drainage Basin 001 has a total drainage area of 129 acres (124 impervious) and includes the
following outfalls which discharge to Silver Lake: 00l,and01A. A substantial porlion of the
drainage area (91 acres) and associated storm water collection system is not on GE property.
This area is served by the City ofPittsfield storm drain system. A schematic diagram ofthis
drainage system is shown on Figure 2. As mentioned previously, the GE-owned land within this
drainage basin is scheduled to be transferred to PEDA over the next several yean; PEDA plans.
as part ofits re-development, to replace the collection system and significantly reduce runoff
through construction ol detention basins.

Outfall 001

The permittee is authorized to discharge groundwater infiltration and storm water through Outfall
001 to Silver Lake. During dry weather conditions, all flow is treated through oiV water separator
(OWS) 3lW and discharged through outfall 001. The dry weather flow is approximately 15 gpm.
During wet weather, flows up to approximately 2,500 gpm are teated by OrW separator 3lW;
flows exceeding this amount are discharged untreated through outfall 01A.

The current permit contains effluent limitations on flow, total suspended solids (TSS), and oil
and grease, and requires monitoring ofPCBs. The current permit also establishes a whole
emuent toxicity limit for a composite sample ofdischarges from outfalls 001,004,005, 007, 009,
and 0l 1. Similady, a monitoring requirement for copper, zinc, lead, cadmium, chromium,
aluminum, nickel, phosphorus, silver and cyanide is based on a composite sample consisting of
effluent from the same six discharges. Effluent data submitted by the permittee is shown on
Attachment D and shows that the discharge achieves the permit limits but contains
concentrations ofPCB which exceed water quality criteria, and concentrations ofcopper that may



have the potential to exceed the water quality criteria.

The proposed draft permit retains the same limitations on TSS and oil and grease required in
the current permit in accordance with antibacksliding regulations. The monitoring requirement
for PCBs has been retained, and the monitoring requirement for copper has been retained during
dry weather. Consistent with the antibacksliding exception under 40 C.F.R. $IZ2.440X2XD(A),
and since the cooling water discharges have been eliminated, the draft permit does not retain the
effluent limitations for flow and toxicity or the monitoring requirement for metals based on a lack
ofreasonable potential to exceed state water quality staadards except lor copper. Copper sample
calculations are shown on Attachment R which show a potential to exceed the copper water
quality criteria. In accordance with 40 cFR part 122.44(k), the permit includes best management
practices requir€ments requiring cleaning and enlancements ofows 3lw to increase its flow
capacity and removal efficiency (see Section V for a more detailed description of the required
BMPs). The draft permit also requires continued implementation of a storm water pollution
prevention plar, to minimize the runoff ofpollutants. Also, ifpEDA receives the laad within
drainage basin 001 and implements its re-development plans, both the quantity offlow
discharged and the pollurant c,oncentrations in the discharse will be simificantlv reduced.

Outfall 01A

As described above, outfall 01A discharges untreated effluent to silver Lake when flow to ows
3lW exceeds its hydraulic capacity.

The current permit contains effluent limitations for oil and grease, and requires monitoring of
flow and PCBs. Effluent data submitted by the permittee is shown on Attachment E and shows
lhat the discharge achieves the pemit limits, but contains concentrations ofpcB which exceed
water quality criteria.

The proposed draft permit retains the oil and grease limit and pcB monitoring requirement in
the current permit. The best management practices requirements described above for outfall 001
are expected to decrease the volume of flow discharged through outfall 01A by enhancing the
hydraulic capacity of owS 31w, and continued implementation of the swppp should continue
to improve the quality ofthe discharge.

Outfall 004

Drainage Basin 004 has a total drainage area of 4.4 acres (3.8 impervious) and includes one
outfall, number 004, which discharges to Silver Lake. This discharge currently does not include
any dry weather flows, and is untreated.

The current permit authorizes the discharge of contact cooling water, non-contact cooling water
and storm water runoff, includes effluent limitations on flow, oil and grease and pH, and riquires
monitoring of PCBs. The current permit also establishes a whole effluent toxicity limit for i
composite sample ofdischarges from ourfalls 001,004,005,007,009, and 0l l. Similarly, a
monitoring requirement for copper, zinc, lead, cadmium, chromium, aluminum, nickel,
phosphorus, silver and cyanide is based on a composite sample consisting ofeffluent from the
same six discharges. Effluent data submitted by the pemittee is shown on Attachment F, The
effluent data shows that the discharge meets the applicable permit limits except for occasional
exceedances ofpH limits, but also shows that the pcB concentrations have exceeded applicable

10



water quality criteria,

The contact cooling water and non contact cooling water discharges have been eliminated; storm
water is the only remaining discharge fron outfall 004. GE plani to eliminate the discharee
through ourfall 004 entirely by removal of lhe storm warer c;llecrion sysrem in this area, ihis
activity has been included as a required BMp (see Section V.3).

The proposed draft permit retains the pH and oil and grease limit, and pCB monitoring
requirement in the current permit. consistent with the antibacksliding exception under 40 c.F.R.
$ |2?.440)(2XD(A), and since the cooling water discharges have been eliminated, the draft
permit does not retain the effluent limitations for tlow and toxicity or the monitoring requirement
for metals based on a lack ofreasonable potential to exceed state water quality stand-ards.

Drainase Basin 005

Drainage basin 005 has a total area of 52 acres (43 impervious acres) and includes the following 7
outfalls: 005,05A,058, SRO1, SRO2, SR03, and SRb4. All of these discharges drain to the Eist
Branch ofthe Housatonic River. A schematic of the collection and treatmenl svstems ls attached
as Figure 2.

Outfall 005

The only dry weather discharge in the 005 drainage area is through outfall 005 and consists of
groundwater infiltration to the storm water collection system and treated groundwater from the
64G groundwater treatment facility. The groundwater treatment facility l,ocated within building
64G is designed to remove PCBs, volatile orgaaic compounds (VOCs), semi-volatile organic
compounds (SVOCs), and suspended solids from contaminated groundwater on the GE iite,
which is pumped from recovery wells, periodic batch leachates, and other groundwater generated
by remediation projects. The groundwater treatment is continuous, and the treated discharge
from building 64G is discharged from outfall 005. The treatment capacity ofthe 64G facili-ty is
600.gallons per minute (867,000 gallons per day), and the estimabdlverage flow through this
facility is 300 gpm (435,000 gpd), The groundwater treahnent at the 64G facility incluies the
following-processes: sodium hydroxide addition to achieve a pH of g - g.2, polymer addition to
promote flocculation ofsolids, slow mix, plate clarifier, sand filters and activated carbon
adsorplion filters to remove organic compounds, treated clear water tank, v-notch weir with ulha
sonic flow sensor, and is discharged from outfall 005 . The solids are dewatered in two plate
presses aad accumulated in one cubic yard containem. The plate presses service both 64G and
64T treatment buildings. The solids are disposed as pcB wiste ai either the Building 7r
Consolidation Area on site, or at Model City, Ny.

During wet weather. treated storm water runoff from the 64T treatment plant is also discharged
through outfall005. Treatment plant 64T consists of pH adjustment, polymer addition to
promote flocculation ofsolids, mixing, inclined plate clariflcation and multimedia filtration, and
can accept flows up to its capacity of 547,200 gpd. During small storms, wet weather flows are
conveyed via the South side Pumping station, the East street Diversion Struch*e and the 642
Diversion Structure to on!' separator 642 ard then to treatment plant 64T; during larger storms,
the 

^cgality ol1!e 64T trearment plant is exceeded and wet wearher flows dischaige tLough
outfal.ls 05A, 058, and storm water overflows (sRos) as described in subsequent sections of this

11



fact sheet.

The current permit contains effluent limitations for flow, BOD, TSS, pCBs, oil and grease, and
pH, aad monitoring-only requirements for VOCs, and SVOCs. The curent permit als;
establishes a whole effluent toxicity limit for a composite sample ofdischarges from outfalls 001,
004,005,007,009,and011. Similarly, a monitoring requirement for copper, zinc, lead,
cadmium, chromium, aluminum, nickel, phosphorus, silver and cyanide is based on a composite
sample consisting of effluent from the same six discharges. Sampling for compliance with pH
limits is to be conducted at the discharge from the 64G and 64T treatment plants; sampling for the
other limited pollutants is to be conducted at the discharges from 64T and 64G and compoiited
by flow.

The current permit authorizes the discharge of contact cooling water, non-contact cooling water,
treated process water, treated groundwater, and storm water runoff through outfall 005. The
proposed draft permit retains the same limitations on TSS and oil and grease required in the
current permit ln accordance with antibacksliding regulations. The proposed draft permit does
not retain the toxicity effluent limitations and metals monitoring requirements consistent with 40
C..F -R g 122.44(l)Q)(i)(A), since the cooling water and process water discharges have been
eliminated. The discharge now consists of grourdwate; infiltmtion into the c;[ection system,
treated groundwater from treatment plant 64G, and treated storm water from treatment plant 64T.

The BOD, TSS, pH, and PCB limits in the current permit are technology based, and were
established using best professional judgement (BpJ). The effluent data summary on Attachment
G shows that these limitations are met, and that the concentration ofpcBs in the discharse
exceed the state water quality critena.

Because there is a continuous dry weather discharge from outfall 005 which contains pcBs
exceeding the applicable water quality criteria, the proposed draft permit includes pCB
monitoring requirements and limitations for the dry weather discharge from ttris outfall. The
proposed draft permit includes a quarterly monitoring requirement for whole effluent toxicity,
since th€re is a continuous dry weather discharge located in a drainage basin with heavily
contaminated soil, and since there is inconclusive toxicity test resuld (due to the combinid
composition of the samples). since the dry weather flow consists almost entirely of effluent from
the 64G treatment plant, the representative monitoring location has been established at the
discharge from the 64G teatment plant. The proposed draft permit pCB limitation is
established at the minimum level of the Modified Method 8081 (i.e., the minimu[r level, or ML,
refers to the level at which the entire analydcal system gives a recogrizable mass spectra and
atceptable calibration points when analyzing lor pollutants ofconcem; this level corresponds to
the lowest point at which the calibration curve is determined). and rhe draft oermit contains a
compliance schedule for aLLaining this limir (Seej parl l.C. of rfte dra n permiq. This monitoring
location will also be used for VOCs, SVOCs, whole effluent toxicity, and pll

Because technology based effluent limits rvere established on the 005 discharge in the current
permit' EPA and the MADEP have retained these limitations based on antibackslidins
regulations. However, to simplify the sampling requirements, rather than requiring a lomposite
sample ofthe 64T and 64G discharges, as done in the curreDt permit, the pioposed permit
requires monitoring at the 005 outfall, only dwing wet weather. Wet weather sampling is
required since this is the only weather condition in which all ofthe authorized flow comnonents
will be discharged through the outfall, and because there is no need to monitor at this po;nt in dry

12



weather, since the monitoring at 64G will accurately characterize this discharge under dry
weather conditions. Numeric PCB limits more stringent than the technology based limits in the
current permit for outfall 005 have not been established in the draft permit; EPA and the
MADEP have instead required that BMPs, including specific BMPs in the 005 drainage area be
implemented to ensure that PCBs in the discharge are reduced. The specific BMPs include debris
removal from catch basins and manholes, debris removal and enhancements at OWS 64W,
pipeline cleaning and inspection, and physical modifications to the 60s complex to reduce storm
water runoff. (see Part I. Sections V.1, V.2, V.3. of this fact sheet). In addition, aPCB limit for
the effluent discharged from the 64G treatment plant will be set, initially at 0.15 ugl and then at
0.065 ug/l. (The curr€nt permit includes a PCB monthly average limit of 0.01 lbs per day for
outfall 005 and allows a PCB efflusnt concentration of 0.5 ug/l at the permitted flow of2.08
MGD.)

Outfall 05,{